
EUROPEAN COMMISSION

Integrated Pollution Prevention and Control (IPPC)

Reference Document on Best Available Techniques
for the Tanning of Hides and Skins

February 2003





Executive summary

Tanning of Hides and Skins i

EXECUTIVE SUMMARY

This reference document on best available techniques in the tannery industry reflects an
information exchange carried out according to Article 16(2) of Council Directive 96/61/EC. The
document has to be seen in the light of the preface, which describes the objectives of the
document and its use.

Scope

The scope of the BREF for the tanning industry is based on Section 6.3 of Annex I of the IPPC
Directive 96/61/EC as ‘Plants for tanning hides and skins where the treatment capacity exceeds
[...]
used in the tanning process in order to reduce the amount of salt and effluent discharged to
sewer. Another technique to reduce the amount of salt and effluent is the use of a short pickle
float. Some processes use an average pickling float of about 100 %; this can be reduced to
50 - 60 %, which means that the use of 0.5 - 0.6 m3 water per tonne fleshed pelt is achievable.



Executive summary

Tanning of Hides and Skins vii

Although tanning can be performed with different tanning agents, about 90 % of leathers are
tanned with chromium salts. Another well-known process is vegetable tanning. The vegetable
tanning process is not seen as an alternative to the chrome tanning process, because first of all
they are two completely different processes to produce different products. Another reason is that
research has shown that selection of a certain tanning agent (chromium or a vegetable agent)
will not in itself reduce the environmental consequences of the process. A comparison of
chromium with other mineral tanning agents is not possible because the environmental impact
of the latter tanning agents has not been assessed in enough detail. In chrome tanning, amongst
others, the following techniques are discussed:

1. Increasing the efficiency of chrome-tanning. The conventional chrome tanning carried out
in long floats is characterised by poor exhaustion; 30 – 50 % of the chrome applied being
lost with the waste water. The chrome uptake can be increased up to 80 % through careful
control of pH, float, temperature, time and drumspeed.

2. High-exhaustion chrome tanning methods. In this technique the tanning agents used are
modified to enhance uptake up to 90 %. In conventional tanning (without chrome recovery)
2 - 5 kg/t raw bovine hides of chrome salts are released via the spent liquors; with high-
exhaustion chrome tanning this quantity can be reduced to 0.05 - 0.1 kg/t raw bovine hides.
Because of the low concentration, the remaining chrome in the effluent is not recovered.

3. For the conventional chrome tanning process, chrome recovery through precipitation and
separation; as mentioned above, chromium from high-exhaustion chromium processes is not
recovered. Chrome recovery is from the chemical point of view a simple process with
excellent environmental results, but it needs careful analytical control and it requires special
equipment. Chrome recovery is applied by individual tanneries (e.g. in Germany), whereas
Portugal and Italy each have one common chrome-recycling unit, although the Italian one is
available only for the tanneries situated in the Santa Croce tanning area. The recovered
chrome sulphate can be recycled into the tanning process by replacing 20 – 35 % of the
"fresh" added chrome tanning salt. Certain types of leathers (e.g. split) can be tanned with
100 % recovered chromium. Efficiencies of 95 to 99.9 % of chrome precipitation are
reported; concentrations, measured as total chrome in a daily composite sample, after
sedimentation or flotation of the separate chrome-containing effluent (before mixing) of
1 - 2 mg/l and even < 1 mg/l can be achieved. A survey in Italy of the economic costs has
revealed that for a single medium-to-large tannery, the installation of a chrome recovery
unit can cost about EUR 520000 (estimated value). Based on Greek conditions (year
1990 - 1991), the maximum payback period for installing a chrome recovery unit is 1.6
years. In India two different examples of running a chrome recovery unit show payback
periods of 1 and about 1.6 years (reference years 1994 and 1995).

Vegetable tanning systems with a high degree of tanning exhaustion (~95 %) are available.
Common systems are the counter-current (pit-system) and drum tanning with recycling of the
tanning material. When (in combination with vegetable tanning) syntans and resins are used,
products with low-phenol, low-formaldehyde and low acrylic acid monomer content are the best
alternatives.

In the post-tanning operations of retanning, chrome fixation and neutralisation, careful control
of processing parameters such as the levels of chemical inputs, the reaction time, the pH and the
temperatures can enhance the exhaustion of the post-tanning treatment agents. Chrome fixation
of the tanning agents can be improved by allowing the necessary ageing time for the tanned
leather prior to the post-tanning processes. An optimum input of the neutralising salts ensure
that the pH of the liquor and the leathers by the end of the process are close, ensuring either no
or low unused salt discharged to waste water.



Executive Summary

viii Tanning of Hides and Skins

Forced drying of leather is among the most energy intensive processes in the tannery. Natural
air-drying does not consume energy but is not applicable under all circumstances, as it requires
time and favourable climate conditions. Considerable reductions in energy consumption can be
achieved by optimising the mechanical dewatering processes prior to drying.

Applying a surface coat on the leather is an important source of VOC emissions. The use of
roller coating, curtain coating, HVLP spray guns and air-less spray guns result in less VOC
emissions compared to conventional operations (with an efficiency as low as 30 %). HVLP, or
airless spraying raises the efficiency to 75 %. But conventional spraying techniques have to be
applied to achieve very thin finishes on, e.g. aniline and aniline-type leather. Suitable abatement
techniques for VOC emissions are wet scrubbing, absorption, bio-filters, cryogenic removal or
incineration.

Water management and treatment
For bovine hides it is reported that a water consumption of 40 - 50 m3/t raw hide can be cut to
12 - 30 m3/t, if the tannery operates efficient technical control and good housekeeping. For the
processing of calf skins, about 40 m3/t and sometimes more is needed. There are several
techniques or technologies to improve the efficiency of water use. The first step involves
optimisation of water consumption and lowering the consumption of chemicals used in the
process and in the waste water treatment. It is found that in tanneries with poor water
management only 50 % of the water consumed is actually used in the process. Running water
washes is one of the major sources of water wastage. In those cases it is important to improve
the matching of water flow to the requirements of the process and to use 'batch' versus 'running
water' washes. The use of short-float techniques can be achieved either by modifying the
equipment to utilise short floats, or by installing modern tannery machines. With a combination
of batch washing and short floats, savings of water consumption up to 70 % can be achieved,
compared with a conventional process. The re-use of waste water can decrease water
consumption considerably, but tanners are reluctant to re-use it because of the risk that residual
chemicals or other contents in the water will damage the hides.

In order to carry out effluent treatment in the most effective manner, flow segregation is useful
to allow preliminary treatment of concentrated waste water streams, in particular for sulphide-
and chrome-containing liquors. And although a reduction of water consumption does not reduce
the load of many pollutants, concentrated effluents are often easier and more efficient to treat.
Where segregation of flows is not possible, thorough mixing of chrome-bearing effluents and
other effluent streams improves the efficiency of the effluent treatment plant because the
chromium tends to precipitate out with the protein during pretreatment. The treatment of
chrome-containing liquors has already been discussed, so only the treatment of sulphide-
containing effluent will be discussed here. It is common practice to keep sulphide-containing
effluent from the beamhouse separate and at a high pH until the sulphide is treated, because at a
pH lower than 9.0 the formation of toxic hydrogen sulphide gas can occur. The sulphides in the
deliming and pickle liquors can easily be oxidised in the drum by adding hydrogen peroxide,
sodium metabisulphite or sodium bisulphite. The associated emission level after treatment of
sulphide is 2 mg/l in a random sample in the separate effluent. Where segregation of sulphide-
bearing liquors is not possible, the sulphides are generally removed by means of precipitation
with iron (II) salts and aeration. A disadvantage of this precipitation is the generation of high
volumes of sludge. The levels that can be achieved in treating the mixed effluent are
- depending on the mixing rate – 2 mg S2-/l and 1 mg Crtotal /l (e.g. if 50 % of the mixed effluent
consist of the chrome-bearing effluent and 50 % of the mixed effluent consist of the sulphide-
bearing effluent, emission levels for the total effluent will be 1 mg S2-/l and 0.5 mg Crtotal /l).

Usually the first treatment of the raw effluent is the mechanical treatment that includes
screening to remove coarse material. Up to 30 – 40 % of gross suspended solids in the raw
waste stream can be removed by properly designed screens. Mechanical treatment may also
include skimming of fats, grease, oils and gravity settling. After mechanical treatment, physico-
chemical treatment is usually carried out, which involves the chrome precipitation and sulphide



Executive summary

Tanning of Hides and Skins ix

treatment described above. Coagulation and flocculation are also part of this treatment to
remove a substantial percentage of the COD and suspended solids.

Effluent from tanneries after mechanical and physico-chemical treatment is generally easily
biodegradable in standard aerobic biological treatment plants. The data in the table below
represent typical values for tannery waste water treatment efficiency for conventional process
liquors for production of finished leather from raw material.

Parameter COD BOD5 SS Chrome S2- TKN
% or mg/l % mg/l % mg/l % mg/l mg/l mg/l % mg/l

PRETREATMENT
Grease removal
(dissolved air
flotation)

20 - 40

Sulphide oxidation
(liming and rinsing
liquors)

10 10

Chromium
precipitation

1 - 10

PRIMARY
TREATMENT
Mixing +
Sedimentation

25 - 35 25 - 35 50 - 70 20 - 30 25 - 35

Mixing + Chemical
treatment +
sedimentation

50 - 65 50 - 65 80 - 90 2 - 5 2 - 10 40 - 50

Mixing + Chemical
treatment + flotation

55 - 75 55 - 75 80 - 95 2 - 5 2 - 5 40 - 50

BIOLOGICAL
TREATMENT
Primary or chemical
+ Extended aeration

85 - 95 200 - 400 90 - 97 20 - 60 90 - 98 20 - 50 <1 <1 50 150

Primary or chemical
+ Extended aeration
with nitrification and
denitrification

85 - 95 200 - 400 90 - 97 20 - 60 90 - 98 20 - 50 <1 <1 80 - 90 30 - 60

Post-purification- sedimentation and sludge handling are the last step in waste water treatment.
With sedimentation the sludge in the waste water treatment plant is separated from the water
phase by gravity settlement. After dewatering this sludge by means of filter presses, a sludge
cake with up to 40 % dry solids can be achieved, whereas belt presses produce a sludge cake
with up to 20 – 25 % dry solids. Centrifuges achieve up to 25 – 45 % dry solids and thermal
treatment up to 90 % dry solids. Energy is an important factor in these processes.

European tanneries' waste water effluent is treated in many different ways. There are situations
in which an individual tannery applies all the above-described waste water treatment steps on
site. In other situations an individual tannery may apply (on site) only pre-treatment or a part
pre-treatment or no treatment at all, sending the effluent to a communal effluent treatment plant;
these may be jointly owned and are usually dedicated to processing tannery effluent. A tannery
might also treat its effluent partly on site, but then discharge to a municipal sewage works and
make some financial arrangement for effectively sharing the role of effluent treatment.



Executive Summary

x Tanning of Hides and Skins

Waste management and treatment
The above-mentioned process-integrated measures will directly or indirectly also prevent the
arising of waste. It is also important to treat waste that cannot be prevented in such a way, e.g.
by separating of specific fractions, that efficient treatment is possible. Several options for the
recycling or re-use of organic waste fractions are available:

•  gelatine and glue from untanned wastes can be produced; in some Member States untanned
wastes are processed to produce sausage casings

•  tallow recovery from raw trimmings, fleshings and splits is performed in rendering plants.
Limed trimmings, fleshings and splits may need pre-treatment before conversion

•  fat can be separated and recycled, but this is practicable only in exceptional cases
•  recovery of protein (protein hydrolysate) from e.g. splits, for conversion into fertiliser
•  recovery of collagen from e.g. lime trimmings and splits. Collagen has various uses as meat

and bakery product additives, in pharmaceuticals and cosmetics, and as additives to rubber
products

•  tanned wastes can be used in leather fibreboard production.

Further treatment options for organic waste and sludges from waste water treatment are
composting, recycling in agriculture, anaerobic digestion, landfill and thermal treatment. The
applicability of the techniques in sludge disposal depends on the composition of the sludge,
especially the chrome content, and has to be assessed on a case-by-case basis, taking into
account national regulations and strategies.

Other residues may require further (off-site) treatment. This includes the following wastes: salt,
organic solvents and chemicals used as process chemicals, auxiliaries, cleanser, sludges from
finishing, solids from air abatement (activated carbon, sludges from wet scrubbers) and
packaging material.

Air abatement
Releases to air can arise from various process steps carrying different substances and
particulates. Preventative measures and end-of-pipe techniques are available to prevent or abate
emissions from organic solvents, ammonia, hydrogen sulphide, sulphur dioxide, total particulate
together with the odour which might arise from those substances.

Energy
Very little information is available on energy use in tanneries. For collecting more information
it is necessary to record the energy consumption for electricity, heat (steam and heating) and
compressed air, particularly for the units with highest consumption, such as waste water
treatment and drying procedures.

Noise, vibrations
There is no information at all on this subject.

Monitoring
Standardised analysis and measurement techniques exist for monitoring waste water effluent
parameters, but it is important to use the same units to make those data comparable. In this
document data are sometimes expressed as concentrations or in relation to the leather produced
or the raw hides input. This makes it very difficult to compare emission data and the
performance of the techniques used. Information about the monitoring of gaseous emissions,
waste, energy and noise is not available.

Decommissioning
General decommissioning operations are described, but information specific to the
decommissioning of tanneries is not available.



Executive summary

Tanning of Hides and Skins xi

BAT in tanning industry (Chapter 5)

Management & good housekeeping

Operation and maintenance

Commitment of tannery management is a prerequisite for good environmental performance.
Technology by itself is not sufficient; it needs to go together with good housekeeping measures.

A key to good performance is awareness of the inputs to and outputs of the process with regard
to the characteristics of the materials, the quantities, and their potential environmental impacts.
Criteria that ensure a better environmental performance can then be taken into account as well
as technological criteria that focus on the properties of the end product.

Reduction of spills, accidents, water wastage and chemical usage is achieved by the choice of
appropriate techniques, good maintenance and operation control − by monitoring and adjusting
process parameters − and good staff training.